
Product Name

Air Compressor

Product Code

MPEAC1502/24D

Art ic lsc Code

114-0000

D a t e

V e r s i o n

2 1 - 0 0 7 8

2021-09-16

68

69

70

66

71

72

74

73

67



MPEAC1502/24D SPARE PART LIST

PART NO. ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRED UNIT

1 141-0000-0001 screw M8×100 M8*100 × 4 pcs

2 141-0000-0002 Elbow 1/2*3/8 × 1 pcs

3 141-0000-0003 Cylinder head × 1 pcs

4 141-0000-0004 Air filter × 1 pcs

5 141-0000-0005 Cylinder head gasket 1mm × 1 pcs

6 141-0000-0006 Valve plate × 1 pcs

7 141-0000-0007 Valve gasket 1mm √ 1 pcs

8 141-0000-0008 Valve clack √ 1 pcs

9 141-0000-0009 Locating pin Ф3*6 × 2 pcs

10 141-0000-0010 Cylinder Ф47*66.5 × 1 pcs

11 141-0000-0011 Cylinder gasket 1mm × 1 pcs

12 141-0000-0012 Crank case  × 1 PCS

13 141-0000-0013 Piston ring Ф47 √ 1 PCS

14 141-0000-0014 Piston  Ф47 × 1 pcs

15 141-0000-0015 Circlip Ф12 × 2 pcs

16 141-0000-0016 Piston pin Ф12*38 × 1 pcs

17 141-0000-0017 Connecting rod Ф12*Ф20*94 × 1 pcs

18 141-0000-0018 Crank Ф20*Ф20*20 × 1 pcs

19 141-0000-0019 screw M8×20 × 1 pcs

20 141-0000-0020 Rubber gasket × 1 pcs

21 141-0000-0021 Crank case cover × 1 pcs

22 141-0000-0022 Breath pipe M16 √ 1 pcs

23 141-0000-0023 Screw M5×14 M5*14 × 6 pcs

24 141-0000-0024 Oil leveler  M27*1.5 × 1 pcs

25 141-0000-0025 Stator 135*140 × 1 pcs

26 141-0000-0026 Sealing ring 20*42*8 × 1 pcs

27 141-0000-0027 Brearing 6204RS 6204 × 1 pcs

28 141-0000-0028 Rotor 68*140 × 1 pcs

29 141-0000-0029 Brearing 6202RS 6202 × 1 pcs

30 141-0000-0030 Wavy line 202 × 1 pcs

31 141-0000-0031 Motor bracket × 1 pcs

32 141-0000-0032 Fan 135 × 1 pcs

33 141-0000-0033 Locating pin Ф14 × 1 pcs

34 141-0000-0034 Bolt M5*100 × 4 pcs

35 141-0000-0035 Fan cover × 1 pcs

36 141-0000-0036 Screw M5*10 × 2 pcs

37 141-0000-0037 Screw  Ф3 × 2 pcs

38 141-0000-0038 Nut M8 M8 × 1 pcs

39 141-0000-0039 Capacitor  CBB  35uf × 1 pcs

40 141-0000-0040 Hex belt Ф4 × 1 pcs

41 141-0000-0041 Hex belt M8*25 × 4 pcs

42 141-0000-0042 Washer Ф8 × 4 pcs

43 141-0000-0043 Nut M8 M8 × 4 pcs

44 141-0000-0044 Handhold 20 × 1 pcs

45 141-0000-0045 Air tank 24L × 1 pcs

46 141-0000-0046 Stem × 2 pcs

47 141-0000-0047 Nut 8 M8 × 1 pcs

48 141-0000-0048 Washer Ф8 × 1 pcs



MPEAC1502/24D SPARE PART LIST

PART NO. ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRED UNIT

49 141-0000-0049 Washer foot × 1 pcs

50 141-0000-0050 Washer Ф8 × 1 pcs

51 141-0000-0051 Bolt M8×25 M8*25 × 1 pcs

52 141-0000-0052 Drain cock × 1 pcs

53 141-0000-0053 Nut  M10 × 2 pcs

54 141-0000-0054 Wheel × 2 pcs

55 141-0000-0055 Flat spring Ф10 × 2 pcs

56 141-0000-0056 screw Ф12*56*35 × 2 Pcs
57 141-0000-0057 Release pipe 6mm × 1 Pcs
58 141-0000-0058 no return valve 1/2*3/8*M10 × 1 Pcs

59 141-0000-0059 Discharge pipe Ф10 × 1 Pcs

60 141-0000-0060 Pressure switch × 1 Pcs

61 141-0000-0061 Pressure gauge 40 × 2 Pcs

62 141-0000-0062 Safety valve 1/4-8kg × 1 Pcs

63 141-0000-0063 ball valve × 2 Pcs

64 141-0000-0064 Regulator valve        × 1 Pcs

65 141-0000-0065 Plug cable 3*0.752*1.5m × 1 Pcs

66 141-0000-066 Safety Label × 1 Pcs

67 141-0000-067 Switch Warning Label × 1 Pcs

68 141-0000-068 parameter Label × 1 Pcs

69 141-0000-069 LOGO  Label × 1 Pcs

70 141-0000-070 Drainage valve Label × 1 Pcs

71 141-0000-071 OIL  Label × 1 Pcs

72 141-0000-072 Manual × 1 Pcs

73 141-0000-073 oil bottle × 1 Pcs

74 141-0000-074 Color box × 1 Pcs


